FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION GROUP 11
SPECIAL INFORMATION

The Engine Build Code Number, the Vehicle |dentification Number and the information provided on the Trim Plate are
often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Information Section found at the front of this catalog.

NOTES

Similar Spring U-Bolts (Clips) have been used on all series. Use the listing below to select the U-Bolt to be ordered.

11.088-1 U-BOLT, Front Spring (Clip)(Refer To Above lilustration)

YEAR MODEL A B [of THREAD PART
74/75 10-20-40............ (Ord. 535 2089) 3.40 4.75 2.00 9/16"-18 535 2085
74/ 10-20-40. . .. 4.20 5.50 2.00 9/16'-18 535 2454
74/ 10-20-40. .. .. e 4,20 5.00 2.00 9/16-18 535 2455
74/ 10-20-40. ... ... . 3.40 5.00 2.00 9/16'-18 535 2089
74/ AG . 4.20 6.00 2.00 9/16"-18 535 4408
76 A . e s 3.40 5.50 2.00 9/16"-18 535 5488
74/75 B 3.69 4,25 1.75 7/16"-20 999 213
74/75 B3 e 3.00 4.25 1.75 7/16"-20 999 211
74/75 83(RHD)........ .. i 3.00 4.75 1.75 7/16'-20 999 212
74/ 80-90. .. . 3.06 4.50 2.00 1/2"-20 535 3994
74/ B0-90. . ... 3.75 4.50 2.00 1/2''-20 535 3997
74/75 83-84 . .. . 3.06 5.00 2.00 1/2'-20 535 3995
74/75 83/84 . . 3.69 5.25 1.75 7/16"-20 999 545
74775 B384 . . 3.75 5.50 2.00 1/2**-20 535 3998
74775 B384 . . e 3.00 5.25 1.75 7/16"-20 999 546
74/75 B384 . . . e 3.06 5.50 2.00 1/2'-20 535 3996
11.132-1 U-BOLT. Rear Spring (Clip)(Refer To Above lllustration)

YEAR MODEL A B C THREAD PART
74/ 10-25-45. . . . . . . e 3.40 5,00 2.00 9/16"-18 535 2089
74/ 10-45. . ... ......... (Ord. 535 2089) 3.40 4,75 2.00 9/16'"'-18 535 2085
76 10-25 (Heavy) . .o oo oo 3.40 5.50 2.00 0.16"-18 535 5488
74/75 1245 T 3.28 5.50 1.75 1/2''-20 999 208
74/75 2D e 3.28 6.00 2.00 1/2'*-20 999 209
74/ 2646, e 3.75 5.50 2.00 9/16''-18 535 2088
74/75 26 e 3.75 6.00 2.00 9/16'-18 535 3497
74/ A6 . e 3.75 5.00 2.00 5/16'-18 535 2090
74/75 B0 . 3.28 5.50 1.50 1/2'7-20 946 549
74775 B0, . 3.28 5.00 2.00 1/27-20 999 207
74/75 B0, . e 3.28 7.00 1.50 1/2"-20 804 696
74775 B0 . e 3.28 6.00 2.00 1/2'-20 999 209
74/75 80(RHD)........ ... .. i, 3.28 6.50 2.00 1/2'-20 999 210
76 B0-90. .. . e 3.06 4.25 2.00 1/2-20 535 5792
76 B0-00. . . 3.06 4.75 2.00 1/2'-20 535 5764
76 80-90 (Export) .. ....oouuuiiinnnn.. 3.06 5.25 2.00 1/2'-20 535 5974

11-1.... The Rear Bushing of Rear Spring is 1-13/16"" long.
11-2 .... The Rear Bushing of Rear Spring is 2-3/64"" log.
11-3.... The Front Bushing of Front Spring is 1-13/16"" long.

11-4 .... The Front Bushing of Front Spring is 2-3/64"" lona.

Jeep Gr 11 - 1 Printed in U.S.A.



FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION GROUP 11

11-5.... The Draw Bar has two (2) inner and two (2) outer Braces welded to Bar.
1-6.... The Draw Bar has two (2) outer Braces only welded to Bar.

11-7 .... Has 2" x 2-1/2"" Nylon Inserts between leaves at both ends of Spring.
11-8 .... Does not hove Nylon Inserts between leaves at both ends of Spring.
11-9 .... The Spring Clips are located 16-3/4"" and 22-3/4"" from Center Bolt.
11-10 ... The Spring Clips are located 9-1/4"" and 17-1/2"" from Center Bolt.

11-11... This Kit must also be ordered when ordering 535 3200 Frame.

Jeep Gr 11 -2 Printed in U.S.A.



ROAD SPRINGS - SHOCKS - REAR SUSPENSION 11.024
GROUP NO. — DESCRIPTION — YEAR and MODEL P Ry heR  FaT cooe
11.001-1 FRAME (Complete)
74 YO e e 1 535 2004
75 L0 PPN i 535 3596
76 1 1 535 4600
74 20 e e 1 535 2035
75 20 e e e 1 535 3601
76 2 1 535 4605
74 A0 e e e 1 535 2059
75 A0 e e e e e 1 535 3616
76 A0 . e e 1 535 4610
74 B e e e 1 535 2796
75 B s e e e e e e 1 535 3559
76 B e e e 1 535 4615
74 L= OO 1 535 2795
75 B . e e e e 1 535 3557
76 B e e e e 1 535 4625
76 L5 P 1 535 4620
11.001-2 REINFORCEMENT KIT, Frame
74/75 83 (Heavy Duty-* T1-T1) . . i e iiiaaan e aaaee eananns i 812 7085
11.005-1 BRACKET, Spring Shackle
74/75 (Front Spring=-Left) 10-20-40 . .. . .. . et e 1 535 2011
74.'75 (Front Spring=Right) 10-20-40 . .. . . .. . i e e e 1 535 2388
76 (Front Sprina-Front) 10-20-40 . .. . it it e e e e 2 812 6802
76 (Front Sprina-Rear) 10-20-40 .. . .. i et e i i eeeaen 2 812 6802
76 (Front Sprina=Front) 80-90 ... i e e e 2 535 5689
74/75 (Front Spring) B0 . o e e e 2 999 387
74/75 (Rear Sprina) B0 . o e e e e e e 2 645 966
76 (Rear Spring-Rear) 80-90 . ...ttt i i i i e e 2 535 5281
11.005-2 ATTACHING PARTS, Spring Shackle Bracket To Frame
BOLT, Hexagon ....... 74775 B0 . e 17.038 ] (123567
BOLT, Hexagon ....... 76 (Rear Sprina) 80-90. .................. 17.038 4 G180147
BOLT. Hexagon ....... 76 (Front Sprina) 80-90 ....... ..ot 17.038 4 180147
WASHER, Lock ........ 74/75 B0 17.820 1 (120383
NUT, Hexaqon......... 74/75 B0 . e 17.406 i G271506
NUT, Hexaaon......... 76 (Front Spring) 80-90 . vv v v it ieeeen e 4 400 4050
NUT, Hexagon......... 76 (Rear Spring) 80-90. ... ...coiieiiien oo 4 400 4050
11.008—1 BRACKET, Spring Pivot
2 4 T < 1O B T 4 535 2603
74/75 (Front Sprina~lieft) 10-20-40 .. ... . i i e 11.005 1 535 2011
74/75 (Front Sprina=Riaht) 10-20-40 ... .. i i 11.005 1 535 2388
76 (Front Sprina=Rear) 80=00 .. i ittt ittt et e e e e 2 812 6588
76 (Rear Spring-Front) 80-00 .. ... ittt ettt it e 2 812 6588
11.012-1 GUSSET, Side Rail To Rear Engine Crossmember
75 B0 . e e e 2 535 3206
11.012—2 ATTACHING PARTS, Gusset To Rear Engine Crossmember And Side Rail
SCREW, Machine....... 75 £ 17.629 AR G273773
NUT, Lock............ 75 2 O 10.260 AR 400 3909
11.024-1 CROSSMEMBER, Center
74/75 10 e e 1 535 2024
76 1 O 1 812 6842
74/75 20=A0 . e e e 1 535 0833
76 200, e e e e e e e 1 812 6843
74/75 B0 . e e 1 999 962
76 B0=00 . e e e e e 1 812 6594
11.024-2 CROSSMEMBER, Intermediate Rear
74 10 e e e e 1 535 2759
75 1K 1 535 3968
76 1 2 O 1 812 6846
74/75 20=A0 . e e e 1 991 694
76 22 PPN 1 812 6847
74 2 G 1 992 891
75 £ 1 535 4645
76 B0-00 . s e 1 812 6596

Jeep

Printed in U.S.A.



11.024
11.024-3

11.024-3a

11.024-4

11.054-1

11.066-1

FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION

CROSSMEMBER, Rear

74 10.
75 10.
76 10.
7475 J0-
76 20-
74 80 .
75 80.
76 80-

SPACER, Intermediate Rear To Frame

74/75

80.

ATTACHING PARTS, Rear Crossmember To Side Rails

BOL. T, Hexaaon ....... 74775 10.. (3/8"-24 x3/4*y . ... ... ......
BOLT, Hexagon ....... 74/75 10-20-40 .. (7/16"-20 x 7/8'")y ........
BOLT, Hexauon ....... 74 80...3/8""=24 x 1"y ...
BOLT, Hexaion ....... 74775 80...(7/16"-20x 1"y ... ... . ... ......
WASHER, Lock ........ 74775 10, .(3/8")
WASHER, Lock ........ 74/75 10-20-40. . {7/16"Y ... ... ... .. ...
WASHER, Lock ........ 74,75 B0 .
WASHER, Plain... ... .. TA4/75 B0
NUT, Hexagon......... 74/75 10...(3/8"-24) ... ...
NUT, Hexagon......... 74/75 10-20-40.. (7/16""-20) ...............
NUT, Hexagon......... 74 80...(3/8-24) ... ...
NUT, Hexagon......... 74775 80, .(7/06-20) L
BRACKET, Body Hold Down

74775 (No. V5 10
76 (Noo T=left) 10 . o e e e
76 (No. T-Right) 10 L e e e e
74°75  {No. 2) 10,
74775 (No. 3) 10
76 (Now B 10, e e e
74775 (No. 4) YU
76 (No. d-left) 10 . o e e e
76 (No. 4-Right) 10 . e e i
74775 (No. S-Left) 10 ...
74775 (No. 5-Riaht) 10 o
74 (Front) 20-40. .. (Bracket Is 15/16" Hiah)......... {(Use 535 3411)
74/75 [Front) 20-40 .. .(Bracket I1s 1=1/4"" High) ..o,
76 (Fromt) 2040 . oo e
74775 (No. 15 20-40 . oo e
76 (Noo 1-Left) 20-40 . . .o e e
76 iNo. T-Right) 20-40 .. . .. e
74 No. 2) 20-40 .. .(Mounting Hole 1s 5/8" Dia.) . vve v ineannnn.
74 75 ‘No. 2) 20-40 . . .(Mounting Hole 1s 1=3/16"" Dia.) ... ...
76 (No. 2) 20-40. . .
74775 (No. 3) 20~40 .
76 (Nao 3) 2040, o e e
74 (No. 4-Left) 20-40 .. .(Mounting Hole Is 9/16"" Dia.) .............
74775  No. 4-Left) 20-40...(Mounting Hole 1s 3/4"" Dia.) ....cccvunun...
76 (No. d-Left) 20-40 . . e
74 (No. 4-Right) 20-40. .. (Mounting Hole 1s 9.16" Dia.) . ...........
74775 (No. 4-Riaht) 20-40. . . (Mounting Hole Is 3/4" Dia.) .............
76 (No. 4-Right) 20-40 . ... .
74775 (Front) B0 .« e
74775 (No. 1) B0 .
76 (Noo 1) B0-00, ... e e e e e
74775 (No. 2) B0 . .
76 (No. 2) B0-00. . e
76 (No. 3) B0-90. . o e
74775 R ear)
74775 Cluteh Bracket Support) oo

HOOK KIT, Pintle (Complete)

74

20.

17.038
17.038
17.038
17.038
17.820
17.820
17.820
17.814
17.406
17. 406
17.412
17.406

e e — it

> >

>
vV obdhDonnwDor

535
535
812
535
812
535
535
812

2400
4539
6848
2028
6849
2404
4014
6597

909 932

G181635
G123561
G181637
G123567
6120382
5120383
G120383
G120395
G120369
G271506
G271193
G271506

940 416
812 6835
812 6836
535 2019
535 2020
812 6840
535 2021
812 6853
812 6854
535 2023
535 2022
535 2793
535 3411
812 6803

946 706
812 6837
812 6838

929 979
535 2043
812 6839

930 8%4
812 6841

978 870

946 743
812 6855

978 871

946 744
812 6856
535 2961

994 408
812 6590

914 201
812 6593
812 6593

994 408
535 1491

933 474

Jeep

Gr 11 -T2

Printed in U.S.A.



11.066-2

11.066-3

11.066—-4

11.066-5

11. 066-6

11.066-7

11.066-8

11.066-9

11. 06610

1.066-11

FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION

HOOK, Pintle

74 T L
76 20-40-80-00. . .. i e e
75 B e e e e e e
ATTACHING PARTS, Pintle Hook To Bracket And Crossmember

BOLT, Hexagon ....... 74 (1-1/4" Long) ...20 .. i
BOLT, Hexagon ....... 74 (2-3/4" Lonqg) ...20 .. it a
BOLT, Hexaqon ....... 76 20-40...(1/2"-13 x 2-3/4"*) . .........
BOLT, Hexaagon ....... 76 20-40...(1/2"-13 x 1-1/4"y ..........
BOLT, Hexaqon ....... 78775 B0, . e e
BOLT, Hexagon ....... 76 BO-90.
WASHER, Lock ........ 74,775 B0 .
NUT, Hexagon......... 74 20 e e e,
NUT, Hexagon......... 76 20-40. .. e e
NUT, Hexogon......... 74/75 B, i s
NUT, Lock............ 76 B0-90. .. i e e
PLATE, Pintle Hook Reinforcement

74 74
76 20 A
EYEBOLT, Safety Chain Pintle Hook

74 L P
74/75 B0
ATTACHING PARTS, Eyebolt To Pintie Hook Bracket Or Draw Bar Brace
SPACER . ............. 74/75 B0, e
WASHER, Lock ........ 74 20, e
WASHER, Lock ........ 74775 B0 .
WASHER, Plain........ 74/75 B0 .
NUT, Hexagon......... 74 20-80 .. e e e
BRACKET, Pintle Hook ’

74 20 e e e e et
76 200 e e e e e
ATTACHING PARTS, Bracket To Crossmember And Reinforcement

BOLT, Hexanon ....... 74 20 e e e
BOLT, Hexaqon ....... 76 20-40...(1/2"13 x 2-1/2") ..........
WASHER, Lock ........ 74 20 e e
WASHER, Lock........ 76 20-40, . e e e
NUT, Hexagon......... 74 20 e e e e e
NUT, Hexagon......... 76 20-40. . e e
REINFORCEMENT, Rear Crossmember

74 2 Y
76 20-A0 . e e e
74 B0 .
75 BO .
ATTACHING PARTS, Reinforcement To Rear Crossmember

BOLT, Hexagon ....... 74 20 e e e e
BOLT, Hexagon ....... 76 20-40. ... e
SPACER ... o ool 74 20 e e e e
SPACER .. ............ 76 20-40. . e
WASHER, Lock ........ 74 20 e e e
WASHER, Lock ........ 76 20-40. .. e e e e,
NUT, Hexagon......... 74 20, e e e e e
NUT, Hexagon......... 76 20-40. . e
BRACE, Rear Crossmember

74 20 ...016-1/8"" Lona From Crossmember To Side Rail) ............
74 20...(10-1/2"" Long From Crossmember To Side Rail) ............
76 20 (Used With Pintle Hook) . ... oo e e ee s

76

40 (Used With Pintle Hook)

DN DEDNNW—

—

—_ = WWWwwww SN NADRON o N N

O 00 o oo O

——o N

11.066

A 593
961 171
A 593

G181698
G124186
G179892
G9419099
(124133
G9419079
G120383
G120371
G120378
G271506
400 3956

932 311
932 311

A 6393
994 169

642 895
400 4808
G120384
G120396
G120378

930 403
930 403

G124180
G180185
G120384
G120384
G120371
G120378

930 404
930 404
535 1238
535 4481

G180132
G180132
932 292
932 292
G120382
G120382
G120377
G120377

932 305
535 4020
535 4020
535 4021

Jeep

Grl1l -T3

Printed in U.S.A.



11. 066 FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION
11.066-12 ATTACHING PARTS, Brace To Side Rail

BOLT, Hexagon ....... 74 20 17.038 4 G181635
BOLT, Hexaagon ....... 76 20-40. i e 17.038 4 G180122
WASHER, Lock ........ 74 20 e 17.820 4 ;120382
WASHER, Lock........ 76 20-40. . .. 17.820 4 G120382
NUT, Hexagon......... 74 20 e e 17. 406 4 G120369
NUT, Hexagon......... 76 20-40. . i e 17.406 4 6120377
11.066—13 PLATE, Frame Reinforcement Rear
74/75 2L A 1 A 534
11.066—14 BRACE, Draw Bar Upper
74/75 B0 e 1 994 159
11.066—15 ATTACHING PARTS, Upper Brace To Floor Pan
BOLT, Hexagon ....... 74 80...1-1/2" Lona) v vvirini i 17.038 2 (120234
BOLT, Hexagon ....... 74/75 B0 .. .2 Lona) vt e 27.290 2 400 4543
WASHER, Plain........ 74775 80...(5/32"% Thick) .. ..o ... 20. 001 2 642 339
WASHER, Plain........ 74 80...(1/16" Thick) ..ot 17.814 AR G120395
NUT, Lock............ 74.75 B0, e e e 17.416 2  G9413215
WASHER, Lock ........ 74 B0 . e 17.820 2 G120384
NUT, Hexagon......... 74 B0 . 17. 406 2 G120371
11.068-1 DRAW BAR KIT
74 B0 (% L o) 1 812 5048
74 B0 (N mb) i e 1 812 5156
75 0 Lt e e e e e e e e 1 812 6035
11.068—-2 DRAW BAR ASSEMBLY
74 B0 (Tl =) e 1 535 3030
74 SO 1 535 4067
75 B0 L e e e e e e 1 535 4846
11.068—2ac DRAW BAR AND PINTLE HOOK REINFORCEMENT
76 BO-00 . Lo e e e e e e e 1 535 5482
11.068—3 ATTACHING PARTS, Draw Bar To Rear Crossmember
BOLT, Hexagon ....... 74 (7/16"-20 x 1-1/4")y ., 80 ............ 17.038 2 (181668
BOLT, Hexaqon ....... 74/75 (3/8"-24x1-1/4")...80 ....c.iuu... 17.038 4 G181639
BOLT, Hexaqon ....... 75 (3/8"-16 x 1-1/4"")..80 ............. 17.038 4 G180124
NUT, Hexagon......... 74 (7/16"-20) .. B0 ... ... . . 17. 406 1 G271506
NUT, Hexagon......... 74/75 (3/8"7-24) . ..80 coviiiiii i it 17. 406 4 G120369
NUT, Hexagon......... 75 (3/8""-16)...80 (Serrated Washer) ... ... 10. 260 4 400 3909
WASHER, Lock ........ 74 (7776 . B0 17.820 3 (120383
WASHER, Lock ....... 74/75 00T/ S TP <10 N 17.820 4 (120382
11.068—4 BRACE, Draw Bar
74 (Left-Lower) B0 (* 11-0) L e e 1 994 163
74/75 (Left—Lower) 80 (* 11-6) .. . i e e 1 535 4068
74 (Right-Lower) 80 {* 11-8) L e i 1 994 164
74/75 (Right-Lower) 80 (* 11-6) ... . e e 1 535 4069
76 BO-00, L e e e e e e e 4 535 5461
11.068—-5 ATTACHING PARTS, Upper Brace To Inner Braces
BOLT, Hexagon ....... 74 (7/16"°-20 x 1-3/4")...80 ............ 17.038 2 G181672
NUT, Hexagon......... 74 (Lower) 80 ..t et 17.406 2 G271506
WASHER, Lock ........ 74 BO o 17.820 2 (120383
11.068—-50 ATTACHING PARTS, Drow Bar And Outer Braces To Rear Crossmember
BOLT, Hexagon ....... 76 B0-90. ... e 17.038 12 G%419077
NUT, Lock............ 76 BO0-90. . i e e 12 400 3956
11.068—6 ATTACHING PARTS, Lower Brace To Frame
BOLT, Hexagon ....... 74 (7/16° 14 x ¥-1/2"")...80 . ........... 17.038 4 (59425080
BOLT, Hexagon ....... 74/75 (3/8"-24 x 1-1/4"y. .80 ............. 17.038 4 G181639

Jeep Gr 11 -T 4 Printed in U.S.A.



FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION 11.070

BOLT, Hexagon ....... 75 (3/8"-16 x 1-1/4")...80 ......ooinn. 17.038 4 G180124
WASHER, Plain........ 74 (7/16")...80 ........................ 17.814 4 (120395
WASHER, Plain........ 74775  (3/8")...80 L. e 17.814 AR (120394
WASHER, Lock........ 74 (7N 6") ........................ 11.170 4 400 4809
WASHER, Lock ........ 74775 (3/8"). 80 ......................... 17.820 4 (120382
NUT, Hexagon......... 74 (716 - 14) ..................... 17. 406 4 6271501
NUT, Hexagon......... 75 (3/8"-16). 80 (Serrofed Washer) ...... 10. 260 4 400 3909
NUT, Hexagon......... 74775 (3/8"-28).. .80 ... ...t 17.406 4 G120369
11.068—7 ATTACHING PARTS, Lower Brace To Draw Bar
BOLT, Hexagon ....... 74775 (/220 x 1-1/2")...80 ............. 17.038 2 120234
SPACER . ............. 74 (Left Side) 80 (* 11-5) . .. ... ..o oo 1 535 3031
WASHER, Lock ........ 7475 (172, .80 . s 17.820 2 (120384
NUT, Hexagon......... 74775 (1/2"-20)...80 . . ... . 17. 406 2 (120371
11.068—-8 ATTACHING PARTS. Upper Brace To Floor Pan Seat Belt Reinforcement To Anchor
BOLT, Hexagon ....... 74 B0 e e 17.038 2 (454974
WASHER, Plain........ 74 80 (Reinforcement-Used When Seat Belts
Not Installed). ..o vvi e ive et 20. 001 2 642 339
NUT, Lock............ 74 B0 . e s 17.416 2 (272712
11.068-9 SUPPORT, Left Side Bumper
2 S < 1 U 1 535 3453
11.068-10 ATTACHING PARTS, Bumper Support And Lower Braces To Frame And Bumper
BOLT, Hexagaon ....... 74775 (1-3/4" Long)...80...... ... ........ 17.038 3 G181639
BOL.T, Hexagon ....... 75 (3/8"'-16x1-1/4")...80 ..coviiivnns 17.038 2 G180124
WASHER, Lock........ 74/75 (3/8"). .80 . . 17.820 3 (120382
WASHER, Hexagon..... 75 (1-3/8"-16)...80. ... .o 10.260 2 400 3909
NUT, Hexagon......... TA/75 B0, . e 17.406 3 (120369
WASHER, Plain........ 74/75 B0 e 17.814 3 G120394
11.068-11 PLATE, Draw Bar
74 < g S 1 640 737
75 <76 T 1 535 5234
76 80-90 (Used With Swingout Tire Carrier) cvv e neroenraenencines  aoenes 1 535 6410
76 80-90 (Used With Side Mounted Tire Carrier) ... vveviviianaes  covnen 1 535 5458
11.068—12 ATTACHING PARTS, Draw Bar Plate To Draw Bar
BOLT, Hexaaon ....... JA4/75 B0 . . e 17.038 2 (428811
BOLT. Hexaaon ....... 76 80-90...(1/2"13x 1-1/2"") ....ne, 17.038 3 (9419101
BOLT, Hexacon ....... 76 80-90...(1/2"-13x2"") viiiiiiinnvnnn 17.038 3 G9%9419105
WASHER, Lock ........ TA4/75 B0, . e e 17.820 2 G131046
NUT, Hexagon......... 74/75 B0, e 17. 406 2 (426099
NUT, Lock............ 76 B0-00. .. i i e e 3 400 5098
11.070-1 SPRING ASSEMBLY, Front Leaf (Incl. Bushings)
74 (2 Leaf-Light) 10-25-45 . ettt e 2 535 2075
74 (2 Leaf-Heavy) 10-25 . . e e 2 535 3467
74 (2 Leaf-Light) 26-46 (* 11=7) cu ittt ittt e ieaaes caene 2 535 2075
74 (2 Leaf-Light) 26=46 (* 11-8) . ittt ittt eeennn 2 535 3467
75 (2 Leaf-Light) 2646 .. it e et e s 2 535 3467
75 (2 Leaf-Heavy) 26-46 .. ... ... .. 0. e e 2 535 3467
74/75 (3 Leaf-Heavy) 10-20-40. .. .. .. . . . .0t e e 2 535 3343
75 (4 Leaf-Light) 10-25-45 . . i it et an e e 2 535 4548
74 (7 Leaf-Light) 83-84 (* 11-3). . ...t (Ord. 535 3463) ...... 2 535 2844
74 (7 Leaf-Liaght) 83-84 (* 11-4) .. i ittt e 2 535 3463
75 (7 Leaf-Light) 84 ..o i i e 2 535 3463
74 (9 Leaf-Light) 83-84 (* 11-3)...... ... .. (Ord. 535 3462) ...... 2 535 2848
74 (9 Leaf-Liaght) 83-84 (* 11-4) ... i i e 2 535 3462
75 (9 Leaf-liaht) 83 L ittt i e e et e 2 535 3462
74 (10 Leaf-Heavy) 80 (* 11-3) ... . 2 999 528
74 (10 Leaf-Heavy) 80 (* 11-4) .. ... ... ... i (Ref. Pr. List) ...... 2 535 4016
75 (10 Leaf-Heavy) 80 . ... ... i (Ref. Pr. List) ...... 2 535 4016
Jeep Gr11-T5 Printed in U.S.A.



11.070

ROAD SPRINGS - SHOCKS - REAR SUSPENSION

11.070-1a SPRING ASSEMBLY, Fiont Leaf (Less Bushinags)

76 (2 Leaf-Heavy) 10-25-45 (V8) . ... it
76 (2 Leaf-Liaht) 2646 ... i e e et
76 (3 Leaf-Extra Heavy) 10-25-45 (Used With Snow Plow Winch) . ... ...
76 (3 Leaf-Heavy) 26-46 . ... . . .. . .. . . . e
76 (4 Leaf-Light) 10-25-46 (Six). vttt i et et e e e
76 (4 Leaf-Light) B0-90 (Six). .. vttt et et i cee s
76 (4 Leaf-Light) BO-90 (VB) .. ittt et e et
76 (4 Leaf-Light) 90 (Used With Hardtop) . ... vi it i e
76 (5 Leaf-Light) 10-25-45 (V8) . ... ittt it i e eeeeun
76 (5 Leaf-Heavy) 10-25-45 (Six) . ... v ottt i i
76 (7 Leaf-Heavy) 80-90 (Six).. ... ... it
76 (7 Leaf-Heavy) 80-90 (V8) .. ... .. i,
11.070-2 ATTACHING PARTS, Front Spring To Shackle Or Bracket
BOLT, Hexagon ....... 747 10-20-40 .. .(9/16"-12 x 3-3/4"") .....
BOLT, Hexagon ....... 747 10-20-40.. (9/16°-12 x 4-1/4"")y ... ...
BOLT, Hexagon ....... 74775 80 ...43" Lona) viiiiiie i
BOLT, Hexagon ....... 74/75 80...(3-1/4" Lona) vt
BOLT, Hexagon ....... 76 80-90...(9/16"-12 x 4-1/4") .. .......
WASHER, Lock ........ 74 B0, e
NUT, Lock............ 74/75  10-20-40...09/16"-12) ... ..o,
NUT, Lock............ 74/75 10-20-40.. .(5/8"-18) .. ...,
NUT, Lock ..., 74/75 <
NUT, Lock............ 76 B0-90. ... e
11.070-3 BUMPER, Front Spring
TA/75 B0 . e
11.070-4 ATTACHING PARTS, Bumper To Bracket
NUT, Hexagon......... 4775 B0 . . e
11.070—-5 BRACKET, Front Spring Bumper
TA/75 B0 . e e e e
11.070-6 ATTACHING PARTS, Bracket To Frame
SCREW, Tapping....... 75 B0 e,
SCREW, Tapping....... 74 B0 it e e et
11.072-1 LEAF, Front Spring No. 1
76 (5 Leaf-Light) 10-25-45 (V8) . .. .ot i
76 (5 Leaf-Heavy) 10-25-45 (Six) .. .ot e e
74/75 (7 Leaf-Liaht) B4 .. e e
76 (7 Leaf-Heavy) 80-90 . ... . ... .. . it
74/75 (9 Leaf-Light) B3 . e e e
74/75 (10 Leaf-Heavy) 80 . . .. ... . . . . . i
11.072-2 LEAF, Front Spring No. 2
74/75 (7 Leaf-Light) 84 ... i e e e
76 (7 Leaf-Heavy) 80-90 . ... ... ... . . . i iie i
74,75 (9 Leaf-Light) 83 .. .t e e
74/75 (10 Leaf-Heavy) 80 .. .. ... .. . . ... . . i

11.088-1 U-BOLT, Front Spring (Clip) (Refer To Special Information Page Gr. 11-1)
11.088—-2 ATTACHING PARTS, Front Spring U-Bolt (Clips) To Axle

WASHER, Lock ........ 74/ 10-20-40...(9/16"” |.D.Y .............
WASHER, Lock........ 74, 80...(1/2” 1.D.) .
WASHER, Lock ........ 74 80... 716" 1.D.) .. e
NUT, Hexagon. ........ 74/ 10-20-40...(9/16") ..o
NUT, Hexagon. ........ 74/ 80...(1 /_2”—20) ......................
NUT, Hexagon......... 74 80...(7/16"-20) ...

11.088-3 PLATE, Front Leaf Spring To Axle U-Bolt Tie

LEFT
74/
74/75
74

76

76

V0-20-40.
80 (Has 4—17 32" U-Bolt Mounting Holes). . ... .. ... i ...
80 (Has 4--15/32" U-Bolt Mounting Holes). . ... ... ... ... .. ....
80~90 (Used Less Stabilizer) ... .. .. it i
80-90 (Used With Stabilizer) .. ... . i i

NRNNRODNODRNODNNNDNNNN

NEAENORARNOOAEDLDNS

N N

PR

o0 0 NN NN N NN

— e s

535 3466
535 3466
535 3338
535 3338
535 5574
535 4890
535 5581
535 5581
535 5577
535 5577
535 4892
535 4892

59419141
(9419209
G9415089
(G9418966
G9419209
400 4809
400 3979
400 4873
G9414073
400 3979

931 263

G271190

998 730

400 5063
G172455

A 535 5577
A 535 5577
A 999 530
A 535 4892
A 999 529
A 999 528

B 999 530
B 535 4892
B 999 529
B 999 528

400 4806
535 0644
400 4809
G9420350
G9421085
400 1247

535 2087
535 3990
999 447
535 3857
535 5607

Jeep Rev, 10/15/75

Printed in U.S.A.



ROAD SPRINGS - SHOCKS - REAR SUSPENSION

RIGHT
74/ T0=20-40. e
74/75 80 (Has 2—-17.32"" And 2-9/16"" U-Bolt Mounting Holes) ..........
74 80 (Has 2 -15 732" And 2-1/2"" U-Bolt Mounting Holes) ...........
76 80-90 (Used Less Stabilizer) .. ... i
76 80-90 (Used With Stabilizer) .. ... it i i aas
11.088—4 SHIM, Front Spring To Axle
74/75 80 (RHD) . .. e e e e e s
11.088-5 SPACER, Front Spring To Axle
74/ (Right) 10=20-40 .. s
11.100-1 SPRING ASSEMBLY, Rear Leaf (Incl. Bushings)
74 (2 Leaf-Liaght) 10-25 L. i e
74/75 (2 Leaf-Heavy) 10-25 ... .. . . i, (Ref. Pr. List)
74/75 (2 Leaf) 45 e e e
74/75 (2 Leaf-Light) 46 (GVW 6500-7200). .. ..o i vr i
74/75 (3 Leaf) 46 (GVW 8000 ...ttt et e it e i st
74/75 (3 Leaf-Heavy) 46 (GVW 6500-7200) ... ... .. ..cvuiiiniiiniennnens
74 (5 Leaf-Light) 80 (* 11=1). ... (Ref. Pr. List)
74 (5 Leaf-Licht) BO (* 11-2). ... i (Ref. Pr. List)
75 (5 Leaf-Light) 80 .. ... . e {(Ref. Pr. List)
74 (6 Leaf-Light) 10-25 . i e i e e e
75 (6 Leaf-Light) 10=25 (* T1-9) L i i nenaanes
75 (6 Leaf-Heavy) 10-25 (* 11-10) ... e et eaieann
74 (8 Leaf) 25 (GVW 5600) .. ittt e et i e
74 (8 Leaf) 25 (GVW 5200) L. i e e e ettt ea e
74/75 (B Leal) 26 . . e
74 (10 Leaf-Heavy) 80 (* 11-1) ... . i
74 (10 Leaf-Heavy) 80 (* 11-2) ... ... .. e, (Ref. Pr. List)
75 (10 Leaf-Heavy). ... oo (Ref. Pr. List)
11.100-1a SPRING ASSEMBLY, Rear Leaf {Less Bushings)
76 (2 Leaf-Heavy) 45 . .. . e e e
76 (2 Leaf-Light) 46 (GVW 6500-7200). ...t ii i i iiiee s
76 (3 Leaf) 46 (GVW 8000 .. ittt ettt it
76 (3 Leaf-Heavy) 46 (GVW 6500-7200). ... ... ... ... ....cvuininn...
76 (4 Leaf-liaht) 45 L ettt
76 (4 Leaf-Light) B0=90 . ... i et
76 (5 Leaf-Light) 10-25. . i i e ettt
76 (5 Leaf-Heavy) 10-25 . ... .. e e i i iiaanens
76 (5 Leal) 26 .. . e e e s
76 (5 Leaf-Light) 80-90 . .. . i i e e e
76 (7 Leaf-Heavy) 80-90 . . ... .. .. . i
76 (9 Leaf-Heavy-Export) 80-90 . ... ... ... .00t
11.100-2 ATTACHING PARTS, Rear Leaf Spring To Shackle Or Bracket
BOLT, Hexagon ....... 74/75  10-20-40...(9/16"-12 x 3-3/4"") ... ...
BOLT, Hexagon ....... 74/75  10-20-40...(9/16"-12 x 4-1/4"") ... ...
BOLT, Hexaaon ....... 76 10-20-40...(9/16"-12 x4"") ..........
BOLT, Hexagon ....... 4775 B0 i e e
BOLT, Hexaaor ....... 76 80-90...(9/16"" =12 x 4-1/4"") .. .......
WASHER, Plain........ 74775 10-20-40 . . e e
WASHER, Lock........ 74 B0 . e
NUT, Lock............ 76 BO-90. .. e e
NUT, Lock..ooon. 74/75 10-20-40...(9/16""=12) ..o
NUT, Lock ... oove.t. 7475 10-20-40 .. .(5/8"-18) ..o ieiinn,
NUT, Lock............ 76 10-20-40. .. .
NUT, Lock.oovonoon.. 74/75 ] PN
11.100—4 SPACER KIT, Rear Leaf Spring To Axle
74 80...(Incl. Spacer And Peq). . oot e
11.100-6 SPACER, Rear Leaf Spring To Axle

74/75

B0 (RHD) . . .o s

NNRNRNRNNONNNDNODNRDN NRONRORDRORORNODRNNNNNNNDNNRONRN — e —

NRNRDN NN

N ONNN

11.100

535 2084
535 3991
999 446
535 3858
535 5608

535 1055

535 4407

535
535
535
535
535
535
535
535
535
535
535
535
535
812
535
535
535
535

2080
3469
2551

2551

2082
2082
2845
3464
3464
2933
4547
2933
3063
5029
3063
3367
4015
4015

535
535
535
535
535
535
535
535
535
535
535
535

5415
5415
5414
5414
5576
4891
5066
5460
5460
5580
4893
5943

G9419141
(9419209
G9419142
G9418966
G9419209
400 4886
400 4809
400 3979

400 3979
400 4871

400 3979
G9414073

812 0783

948 385

Jeep Rev. 10/15/75

Gr11 .T7

Printed in U.S.A.



11.

100

11.100-7

11.100-8

11.

11

1.

11

11.

1.

11.
11.

1.

104-1

104--2

106-1

106-2

107-1

107-2

132-1
132-2

136-1

ROAD SPRINGS - SHOCKS -

PEG, Rear Leaf Spring To Axle
74/75

SHIM, Rear Leaf Spring To Spring.Seat
74 (Left) 80...(.2

NO. 1 LEAF, Rear Leaf Spring (Main)

76 (5 Leaf-Light) 10-25 . ittt
76 (5 Leaf-Heavy) 10 . .. .. . s
76 (5 Leal) 26 . e e e s
74/75 (5 Leaf) BO .. e
76 (5 Leaf-Light) 80-90 . .. . . e e s
75 (6 Leaf-Liaght) 10-25 .. . e e i
74/75 (6 Leaf-Heavy) 10-25 . . .. .. . . i e
76 (7 Leaf-Heavy) 80-90 . .. ... ... . .. i i
74/75 (B Leaf) 25 (GVW 5600) .. . i e
74 (8 Leaf) 25 (GVW 5200) . ittt e ittt e i
74/75 (B Leaf) 26 .. . e
76 (9 Leaf-Heavy-Export) 80-90 . . . ... .. . .. .. . . .
74/75 (10 Leaf-Heavy)80 ............. e e e e
NO. 2 LEAF, Rear Leaf Spring

TA4/75 (5 Leaf) B0 .. e s
76 (7 Leaf-Heavy) 80-90 .. .. ... . .. e
76 (9 Leaf-Heavy-Export) 80-90 . ... .. ... . cceuiiiiiaiinnann.
74/75 (10 Leaf-Heavy) 80 ... .. ... . e
HANGER, Rear Sprinq Shackle

74/75  (Rear) 10 el Shaft) L e
76 (Rear) 10, . e et e et et e e
74/75 (Rear) 20 Rl Shaft) e e e
76 {Rear) 20—40 ................................................
74/75 (Rear) 40...(Incl. Shaft) ... o
SHAFT, Rear Spring Front Hanger

TA/T5  20-40 . .o
BRACKET, Rear Spring Hanger Pivot

74/75 (Front) 10 . . e e e e e e
76 (Front) T0-20 . . i e et i
74/75 (Front) 20 oo e e e s
TA4/75  (Front) 40 . .o e e e
76 (Left—Front) 40 . ettt
76 (Right-Front) 40 .. .. . e e e e

REINFORCEMENT, Rear Spring Hanger And Shock Mounting

TA/75 A0 . e
TA/75 0. e e

U-BOLT, Rear Spring Clip (Refer To Special Information Page Gr 11 -

ATTACHING PARTS, Rear Spring U-Bolt (Clips) To Axle

WASHER, Lock ........ 74/ 10-20-40...(916") ...
WASHER, Lock........ 74 25, L (172"
WASHER, bLock........ 74 B0, .

WASHER, Lock........ 75/ B0, e
NUT, Hexagon......... 74/ 10-20-40. . . (9/16"-18 x 39/64') ... ..
NUT, Hexagon......... 74 5. (/2 20)
NUT, Hexagon......... 74/ B0 . s

PLATE, Rear Leaf Spring To Axle U-Bolt Tie
74 25..

74/ 10-25-45. ..

74775 (Left) B0 . e e
76 (Left) BO-00 . e e e e
74/75 (Right) B0 .. e e e e
76 (Right) 80-90 . . .. i e e e e e

REAR SUSPENSION

BO (RHD). . e

21 Thick) . o s

177327 U-Bolt Holes) o oo e .
74/ 4o T 1 S

NRRONRNNONONNRNNDNRN

NN RN

T N SRS E N

[ocleNe - Wo s o oMo oles] N

- — =0 NN

948 386

535 1055

A 535 5066
A 535 5460
A 535 5460
936 941 001
A 535 5580
812 5802
A 535 2881
A 535 4893
A 947 091
A 947 090
A 947 091
A 535 5943
812 4808

936 941 002
B 535 4893
B 535 5943
B 535 0699

937 771
812 6861
535 247
812 6860
535 2472

535 2475

535 2460
812 6850
535 2470
991 794
812 6851
812 6852

991 792
928 714

400 4806
535 0644
400 4809
400 4808
G9420350
G9421085
G9421085

912 615
535 2091
535 2087

992 798
535 5760

992 797
535 5762

Jeep Rev. 10/15/75

Gr 11 -T8

Printed in U.S.A.



11.144-1

11.144-2

11.170-1

11.170-2

11.170-3

11.170-4

11.170—4a

11.170--5

FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION
BUSHING, Front Spring

FRONT

74/ 10-20-40 . e e
74 B0, . (11316 Lona) e ot 35.200
74775 B0, . (2-3/64" Long) . oo e
REAR

74/ 10-20-40 . e
74/75 B0 . e e
76 B0, e e e e e
BUSHING, Rear Spring

FRONT

74/75 V0-20-40 . e
76 F0-20-40. L e e e
74/75 B . e e
76 BO-00, L e e e
REAR

74/ V0-20-40 . s
74 BO. . . (1=13/16" Lona) e oot et s 35.200

74775  80...(2-3.64" Long)

SHACKLE, Front Leof Spring

74/75 L0 T
76 LT T
74/75 4 T OO
76 206 . e e e e e
74/75 B e e e 35.215
76 BO=00 . L e e e e e
SHACKLE, Rear Leaf Spring

74 10-25 (One-Piece Stamping) ... .. . e e
74 10-25 (Arms Welded To Bushing Retainer) .. ... ... . . . . ...
75 102 e e e e
76 T0- 2586 e e e e
74/75 2640 . e e e
76 266 e e e
TA/75 B0, o e 35.215
76 BO-00, i e e e e

BUSHING, Leaf Spring Shackle
FRONT SPRING

74/ T10=20-40 . .. e e e
74 80, . (1213716 Lona) « vttt e 35,200
74/75 B0, . (2-3/64" Lona) ...t e e 11.144
76 BO-90 . L e e e e
REAR SPRING

74/ 10=20-40 . e e e
74 B0, . (11316 Lona) .ot 35.200
74/75 B0, . (2-3/64" Lona) ..o e 11.144
76 BO-00 . L e i
SHACKLE PLATE (Front And Rear)

76 BO-00 . e e e
ATTACHING PARTS, Shackle Plate To Plate Pin (Shackle-Front And Rear)

NUT, Lock............ 76 B0-90. .t e 17.406
ATTACHING PARTS, Front And Rear Leaf Spring Shackle To Bracket Or Hanger
BOLT, Hexaaon ....... 74/ 10-20-40...(9/16"" =12 x 3-3/4"") ...... 17.038
BOLT, Hexagon ...... 74/ 10-20-40 .. .(9/16""-12 x 4-1/4"")y ... ... 17.038
BOLT, Hexaqon ....... 74,75 80...(716-14 x 3-1/4"") ... ... ...... 17.038
WASHER, Lock ........ 74 B0 . e e
NUT, Lock............ 74/ 10-20-40. ., . (5/8"-18) . . .............. 11.100
NUT, Lock............ 74/ 10-20-40. . (96" -12) . ... 10.050
NUT, Lock............ 74/75 B0, e 10.290

N

N NN

N

NN

N EBERONNDNNN NENNDNON

ONNN

O NRN

oS3 N NN N

11.170

944 871

921 055
535 2659

535 2250
535 2659
535 3851

535 2249
535 5369
535 2659
535 5369

944 870

921 055
535 2659

535 2863
535 2863
535 2251
535 2251
645 964
535 3130

535 2864
535 2254
535 2864
535 2863
535 2254
535 2251
645 964
322 3998

535 2079

921 055
535 2659
535 5966

944 874
921 055
535 2659
535 5841

322 3997
G9416532

G9419141
G9419209
G9418966
400 4809
400 4871
400 3979
400 3975

Jeep

Gr 11 -T9

Printed in U.S.A.



11.170
11.200-1

11.201-1

11.201-2

11.202-1

11.203-4

11.203-5

1. 220-1

FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION

SHOCK, Front

74 (Light) 10-25-45 . .
75/ (Liaht) 10-25-45 . e
74/75 (Heavy) 10-25-45 . . . . .
76 (Heavy) 10-25-45 . . . . e e e
74/75 7L<
76 2 . e e e
74 (Light) 46 (GVW 6500-7200) .. .ottt e e e
75/ (Light) 46 (GVW 6500-7200) . ... ottt e e
74/75 (Heavy) 46 (GVW 6500-7200) . ... ...ttt
76 (Heavy) 46 (GVW 6500-7200) . .. ... ... ... ...
74/75 46 (GVW BO00) . ot et it e
76 46 (GVW BO00) . ..ot e
74 (Light) BO .t i e e e e
75 (Liaht) B0 L i e e e e e
76 (Light) B0-00 . . . . i e
74 (Heavy) 80 .. e e e
75 (Heavy) 80 .. ... e e e e
76 (Heavy ) 80-90. . . . . .
BRACKET, Front Shock To Frame
74 (Left) 10-20-40 . . .. e
75/ (Left) 10-20-40 . ... e e e
74 (Right) 10-20-40 . . .. it e e e e e
75/ (Riaght) 10-20-40 . . .. . e e e
TA4775 Bl o e
76 BO-00. . e e
ATTACHING PARTS, Front Shock Bracket To Frame
BOLT, Hexagon ....... 74 10-20-40 (Six)...(3/8""-24 x 3"} .......
BOLT, Hexagon ....... 75/ 10-20-40 {Six).. . (3/8"-16 x 3/4").. ...
BOLT, Hexagon ....... 75/ 10-20-40 (Six)...(3/8"-16 x 3"").......
BOLT, Hexagon ....... 74 10-25-40 (V8)...(3/8'"-24 x« 3-1/4"") . ..
BOLT, Hexagon ....... 75/ 10-20-40 (LHD-V8)

L (3/8M16 x3A/4Y Lo
BOLT, Hexagon ....... 75/ 10-20-40 (LHD-V8)...(3/8"-16 x 1" ..
WASHER, Plain........ 74 10-25-40 (V8)...Q13/32"") ... ..........
WASHER, Lock ........ 74 10-20-40 . . 0. ot e e e
NUT, Hexagon......... 74 10-20-40 .. ... i e
NUT, Lock............ 75/ 10-20-40. .. o
BUSHING, Front And Rear Shock Absorber Mounting
22 PP
ATTACHING PARTS, Front Shock To Frame (Upper)
WASHER, Plain........ 74/ (/2" 1.DY
WASHER, Plain........ 74/ 10-20-40...(21/32" I.D.Y ... ... .....
NUT, Lock............ 2.7
ATTACHING PARTS, Front Shock To Axle (Lower)

BOLT, Hexagon ....... 74/ 10-20-40...(1/2""-20 x 2-1/2"") .......
WASHER, Plain........ 74/ B0, e e
NUT, Lock............ 76 10-20-40. ...
NUT, Lock............ 74/ 80...(1/2"-20) . ...
SHOCK, Rear

74 (Light) 10 e e
75 (Liaht) 10
76 (Liaht) 10-25 L e e e
74 (Heavy) 10 ... e e e e e
75 (Heavy) 10 ...t e e ettt et

NNMTONNONNONNNONNONNNNNDNODNN

Ao N NN N HNOO DN NN O NN — — = =

N NN

535 2067
535 4504
535 .2948
535 5944
535 2948
535 5944
535 2067
535 4504
535 2948
535 5944
535 2948
535 5944
535 1214
535 0875
535 3216
535 1215
535 0876
535 5684

535 2069
535 3619
535 2070
535 3620

805 635
812 6587

G181652
G273773
G9420577
(5189329

G9421204
G274195
400 1761
G120382
G120369
400 3909

637 936

G120389
G131Q16
G274655

G181709
448 8495
400 4311
G9418370

535 2247
535 4505
535 5455
535 2949
535 4111

Jeep

Gr 11 -T 10

Printed in U.S.A.



FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION 11.225

76 (Heavy ) T0-25 . e e e e e e e 2 535 5456
TA775  (Liaht) 25-45 L e 2 535 2653
7475 (Heavy) 25-45 . s e 2 535 2654
74/ 2 e 2 535 2654
76 Cight) A5 e e e e 2 535 2653
76 (Heavy ) 45 . e e e e 2 535 2654
74 (Liaght) 46 (GVW 6500-7200) ..t e e e e 2 535 2653
74/ (Heavy) 46 (GVW 6500-7200) . . .. ... ..o i i i 2 535 2654
747 A6 (GVW BO00D) . o e e e e 2 535 2654
74/75 (Liaht) B0 L e 2 535 0755
76 (Liaht) B0-00 . . e e 2 535 3217
74775 (Heavy) B0 . . . e e 2 999 698
76 (Heavy ) 80-90. . . . .. e e e 2 535 5685
11.220-2 ATTACHING PARTS, Rear Shock To Axle
BOLT, Hexagon ....... 74/ 10-20-40 . . . o e 17.038 2 G181709
NUT, Lock............ T8 35.250 2 G9418370
WASHER, Plain........ 74/ BO . e e 2 448 8495
11.220-3 ATTACHING PARTS, Rear Shock To Frame
WASHER, Plain........ 74/ 10-20-40 . . (716" I.D.) vovivvennnn. 35.250 2 G120389
WASHER, Plair........ 74/75 10-20-40...(5/8"" 1.D.) vviiinnnn. 17.814 2 G131016
WASHER, Plain ..., .. 74/ B0 i e e 35.250 2 (120389
NUT, Lock............ A 35.250 2 274655
11.220-4 ATTACHING PARTS, Rear Shock Mounting Pin To Axle
NUT, Lock............ 74 L 17.416 2 (9418472
11.224-1 BRACKET, Rear Shock Mounting
75 10, {Incl. Shaft) e 2 535 3489
76 10, . Uncl, Shalt) L e e e 2 812 6859
76 20 e e e e 2 812 6857
74/75 (Left) 20 e e 1 947 053
74775  (Riaht) 20 e 1 947 054
76 A e e e e 2 812 6858
TA775 B0 . e e 2 800 825
76 BO-00 . L e e 2 812 6598
11.225-1 SHAFT, Rear Shock Mounting
TA TS A0 e e 2 535 2830

Jeep Gr11 -T N Printed in U.S.A.



FRAMES - ROAD SPRINGS - SHOCKS - REAR SUSPENSION

Jeep Gr 11 - T 12 Printed in U.S.A.



